@ GARDENA Streuwagen XXL Art.-Nr. 436

18



Bild Nr.
Picture No.

Art. 436
1
2
3
4
5
6

9

10
1
14
15
16
17
21
22
23
24
25
26

Ersatzteil-Nr.
Spare Part No.

436-00.600.01
436-00.600.02
436-00.600.06
58-18.424.01
436-00.600.07
436-00.600.17
436-00.600.28
436-00.600.33
436-00.600.34
1625-00.600.16
436-00.600.42
436-00.600.45
436-00.600.47
436-00.600.63
436-00.600.68
436-00.600.73
436-00.600.78
436-00.600.83
436-00.600.88

Bezeichnung

Streuwagen XL

Rohr oben

Hebel

Linsenschraube M5x30
Mutter M5

Clip

Seil

Schieber

Feder

Aufnahme
Blechschraube 4,2x13-C-H
Rad

Radkappe

Radbuchse

Zahnrad, groB

Welle

Streuscheibe

Buchse

Riihrrad

Deflektor

Nur die aufgefiihrten Teile
sind lieferbar!

Description

Spreader XL

Tube top part

Lever

Oval head screw M5x30
Nut M5

Clip

Cord

Slide

Spring

Support

Sheet metal screw 4,2x13-C-H
Wheel

Wheel cover

Wheel bush

Gear wheel, large

Drive shaft

Diffusion disc

Bush

Stirrer

Deflector

Only the mentioned
spare parts are available!

Désignation

Epandeur XL

Tube partie supérieure
Levier

Vis a téte bombée M5x30
Ecrou M5

Clip

Corde

Verrou

Ressort

Retainer

Vis a tole 4,2x13-C-H
Roue

Enjoliveur de roue
Douille de roue
Pignon, grand

Arbre de transmission
Diffuseur

Douille

Agitateur

Déflecteur

Seules les pieces indiquées
sont disponibles!

19



